

CERTIFICATE CCA/FI 2472

Our ref. 273209-1

Date 21 November 2013

CCA
CENELEC Certification Agreement
Accord de Certification du CENELEC
CENELEC-Zertifizierungs-Abkommen

NOTIFICATION OF TEST RESULTS

Product	Drying rail
Tested by request of	Rej-Design Oy Yrittäjänkatu 13 FI-04440 JÄRVENPÄÄ, FINLAND
Manufactured at (name and place)	Rej-Design Oy Yrittäjänkatu 13 FI-04440 JÄRVENPÄÄ, FINLAND
Rating and principal characteristics	230V~, IP44, Class II 35W (Bamboo Duo 2) 40W (EH 35744, EH 40604/583120) 60W (Bamboo Quartet, EH 50744, EH 80404, EH 40936/583125) 75W (EH 35130, EH 50130, EH 120404, EH 100606)
Preliminary visit carried out by	SGS Fimko Ltd
Trade mark (if any)	REJ DESIGN
Model/Type Ref.	Bamboo Quartet, EH 35130, EH 35744, EH 50744 Bamboo Duo 2, EH 50130, EH 120404, EH 80404 EH 100606, EH 40604/583120, EH 40936/583125
Additional information (if any)	-
A sample of the product has been tested and found to be in conformity with the current HD/EN and equivalent national standard (number and edition)	EN 60335-2-43:2003 + A1:2006 + A2:2008 EN 60335-1:2012 EN 62233:2008
As shown in the test report (reference No.)	273209-1

This Notification of Test Results is the result of testing a sample of the product submitted, in accordance with the provisions of the relevant specific standard.

This Notification of Test Results has been established by a body which participates in the CENELEC Certification Agreement (CCA) of 11th September 1973 as amended on 29th March 1983. Any other body participating in the CCA will take this Notification as a basis for granting a national mark of conformity or a national approval as specified in the CCA, as long as the standard referred to above is still in force in the country of that body.

<p>SGS Fimko Ltd</p>  <p>Kurt Söderblom Certification Manager</p>	 <p>Certification mark of SGS Fimko Ltd</p>
---	--

This certificate is issued by the company under its General Conditions for Certification Services accessible at <http://www.sgs.fi/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitations of liability defined therein and in the Test Report here above mentioned which findings are reflected in this certificate. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Additional information -

Manufacturing site(s) Rej-Design Oy
Yrittäjänkatu 13
FI-04440 JÄRVENPÄÄ, FINLAND